Currently we are only shipping online orders to UK locations.

JS145 WHEELED

CIRCUIT, COMBINED HAMMER & AUXILIARY MAINFRAME

Ref Description Part No Qty Price
Ref: 1 Description: Adapter Part No: C4E5921 Qty: 1
Price:
Ref: 2 Description: No Longer Available Price:
Ref: 2-1 Description: Handle Part No: 25/206801 Qty: 1
Price:
Ref: 2-2 Description: Kit-seal Change over valve Part No: 6900/0058 Qty: 1
Price:
Ref: 3 Description: Valve Relief Part No: JBJ0038 Qty: 1
Price:
Ref: 4 Description: Hose nylon Part No: JNJ0578 Qty: 1
Price:
Ref: 5 Description: Hose 1/4" x 1225 yellow/orange Part No: JNJ0579 Qty: 1
Price:
Ref: 6 Description: Hose 1/4" x 3475, green Part No: JNJ0580 Qty: 1
Price:
Ref: 7 Description: Hose 1/4" x 3300, orange Part No: JNJ0581 Qty: 1
Price:
Ref: 8 Description: Adapter Part No: JHJ0080 Qty: 1
Price:
Ref: 9 Description: Tape non-slip 400 x 300 Part No: JHP0098 Qty: 1
Price:
Ref: 10 Description: Tape non-slip 235 x 150 Part No: JHP0115 Qty: 1
Price:
Ref: 11 Description: Adapter 3/4 Part No: JLJ0054 Qty: 1
Price:
Ref: 12 Description: Decal Part No: JLP0396 Qty: 1
Price:
Ref: 13 Description: Valve foot control Part No: JRJ0351 Qty: 1
Price:
Ref: 14 Description: Hose Part No: JNJ0598 Qty: 1
Price:
Ref: 15 Description: Valve auxiliary relief Part No: JNP0186 Qty: 1
Price:
Ref: 15 Description: Valve relief Part No: 25/221160 Qty: 1
Price:
Ref: 16 Description: Adapter Part No: JNV0083 Qty: 1
Price:
Ref: 17 Description: Adapter Part No: KHJ0510 Qty: 1
Price:
Ref: 18 Description: Tape non-slip 300 x 150 Part No: KHP0026 Qty: 1
Price:
Ref: 19 Description: Adapter Hose Part No: KNJ0605 Qty: 1
Price:
Ref: 20 Description: Adapter tee Part No: KNJ0765 Qty: 1
Price:
Ref: 21 Description: Hose 1/4"BSP ST-90 x 500mm Part No: KNJ1846 Qty: 1
Price:
Ref: 22 Description: Bracket auxiliary valve Part No: 335/07070 Qty: 1
Price:
Ref: 23 Description: Screw M10 X 20 Part No: 1316/0405Z Qty: 1
Price:
Ref: 24 Description: Bolt High Strength Part No: 1316/0407Z Qty: 1
Price:
Ref: 25 Description: Screw M12 x 30mm Part No: 1316/0508Z Qty: 1
Price:
Ref: 26 Description: Bolt Part No: 1316/3317Z Qty: 1
Price:
Ref: 27 Description: Nut Lock (M8) Part No: 1371/0203Z Qty: 1
Price:
Ref: 28 Description: Washer Bonded Part No: 1406/0011 Qty: 1
Price:
Ref: 29 Description: Washer (M8) Part No: 1420/0007D Qty: 1
Price:
Ref: 30 Description: Washer (M10) Part No: 1420/0008D Qty: 1
Price:
Ref: 31 Description: Washer (M12) Part No: 1420/0009Z Qty: 1
Price:
Ref: 32 Description: Washer spring M8 Part No: 1425/0007Z Qty: 1
Price:
Ref: 33 Description: Spring Washer M10 Part No: 1425/0008Z Qty: 1
Price:
Ref: 34 Description: Adapter Part No: 1604/0002 Qty: 1
Price:
Ref: 35 Description: Adapter G1-1_4A - G1 M_M Part No: 1606/2065 Qty: 1
Price:
Ref: 36 Description: Bracket valve mounting Part No: 331/16035 Qty: 1
Price:
Ref: 37 Description: Cover top Part No: 331/16053 Qty: 1
Price:
Ref: 38 Description: Cover centre top Part No: 331/16126 Qty: 1
Price:
Ref: 39 Description: Hose 1"BSP 1000mm long Part No: 629/80006 Qty: 1
Price:
Ref: 40 Description: Hose 3/4BSP90 X 3/4 Part No: 629/80007 Qty: 1
Price:
Ref: 41 Description: Hose 3/4"BSP x 820mm long Part No: 629/80008 Qty: 1
Price:
Ref: 42 Description: Hose 3/4"BSP x 720 long Part No: 629/80009 Qty: 1
Price:
Ref: 43 Description: Hose 1"BSP x 950 long Part No: 629/80010 Qty: 1
Price:
Ref: 44 Description: Hose 1"BSP x 715mm Long Part No: 649/51160 Qty: 1
Price:
Ref: 45 Description: Cover hammer switch decal Part No: 701/58712 Qty: 1
Price:
Ref: 46 Description: Switch pressure 5 bar Slew Part No: 701/80444 Qty: 1
Price:
Ref: 47 Description: Harness hammer, auxiliary Part No: 721/10456 Qty: 1
Price:
Ref: 48 Description: Adaptor T Part No: 816/00019 Qty: 1
Price:
Ref: 49 Description: Adapter straight Part No: 816/20033 Qty: 1
Price:
Ref: 50 Description: Clamp Part No: 821/00270 Qty: 1
Price:
Ref: 51 Description: Plate Cover M8 x 65mm Part No: 821/00271 Qty: 1
Price:
Ref: 53 Description: Pipe assembly Part No: 830/10486 Qty: 1
Price:
Ref: 54 Description: Pipe assembly Part No: 830/10487 Qty: 1
Price: